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CERTIFICATE.NO.: _E200810-0060-002294(5003046) IN§PECTION CERTIFICATE L/C No.-(P/O No.) : 082-H833(90528)
g S &7 :
A e SeAH SeAH Steel Corp. 7 "
| COMMODITY E.R.¥ STFEL PIPE ey o > CUSTOMFR TEXAS PIPE & SUPPLY
AER2 » (F)Ml o X B 7 & 3
SPECIFICATION APY: 5LX42 PSL1/5LB(43rd) /ASTH HEAD OFFICE ; BONGNAE=DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL, AMERICA,INC.
A53B(2007)/ASME SA53B(2007) POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT 0. | oo F £ A % T % QUANTITY 0] =
NO. | (BATCH NO.) ORDER SIZE e 4 % 7.9 2Z0T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
1| (s matoy| BEE 24 " X0.375 " X 42:000 FT 19 2,058.000 FT 88,412 |:CONFIRM TO NACE MR 0175.& ¥R 0103
v : . sERW : CHENICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
. (Slclsxzoslzlzggo )| BB ur X 0.375 * X-21.000 FT 2 42.000 FT 1.805 | *DSAW : CHENICAL. COMPOSITION.AND HARDNESS ONLY
3 | (seoieoy| - BEE 2 X0.375" X 21.000 FT 3 63.000 FT 2.706
ol 834956 ¥ qp—_— '
4 |(sr1x011140)| BBE 24 X 0.375 X 21.000 FT 1 21.000 FT 0.902.
- - - - ; INPACT
HYDROSTATIC volF|slelru|B|p|c|F[F|RF| zINCcoaTING TENSILE TEST
st - [TI|U[H|O|EA[E|R|E|L[L]EL TEST CHEICAL  CORPOSTTICN(S) (Gage Length : 50m) | (T |iapo-| et |promec
R HRHHITE - R R
HEAT: NO 10:sec R g | k| 7| €| B DE| U| T | L |6 RT|wEicm of) FI & B fCysi| un Pes fculiifcriio) v jool b | TRSLE ) XD E-L ENE-|SHEAR TEST | MENT | LINING
NO:: | (BATCH.NO.) st L? ll% 1 |z8 }H g 5 g E Eg ZINC—OION'};T 2l g . e R ; v
i psi- [Ulu|go|l 1| [3|Ls]” , I S feusjank] 2 22 f2]2]3 1) oy [HIKp
LN n) o| N N _ = NesS [
*2 G N Jeatss| 3 G #4.| %5 | 56 *7 =8 Jsg] PS8! PSt 1410 JJoule % #11
& 30 NAX | 28 125.{ 30.1:30 | 40|40} 40| 15(80
SPEC i NIN : 160000 | 142000
1| cs15116 uso: |6 6| 6.[6] G H |18f2| 70 [14f10
(S119302120) : : cp l17|3 | 8- |az|a2 |w|2 |RlR|TR| |T] 66700 | 46510 | 36 G
v p (18| 2| 78 |16|11|m| 2 |RIR|TR| |W| 69268
2| 825228 180 [ G{G|*G |G G B [16| 2| 77:|9 | 8|
(SI1X011090) P |16] 2|72 |10|10|mf2|2|®|2| |T| 66130 | 44940 | 37 G
; p 17278 |9|7|mlz|2|m|2} |¥| 70565
3| . C815169 180 {G|G/|6.|6 G H|15[2] 7|27 :
(S11X011110) P |14| 3| 74 |12| 8 || 2 |R|TR|R| |T| 67410 | .46220 | 37 G
p || 2|7 {1l 7 |®l2|®I®RIRl |¥| 71130
4| 834956 180 |'G|G| G |6 G Ho{i6[ 1|77 |14] 8 _
(SIIX011140) P 17| 1| 76 |12| 7 |2 |m|2|m|R| |T| 66850 | 47640 |39 G
p |16|m| 78 |12| 10| 1 |m®|2|®|mR| |¥]| 69703
0
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0 |‘Refer .To The Attached B
T :| Section Designation E
g R
: ~¥E HEREBY CERTIFY TAAT THE WATERIAL FEREIN FAS BEEN WADE AND TESTED IN ACCORDANCE VITH ABOVE 3
} Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept. 2
- TIE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR NONETARY PROBLENS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES IH
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT va E XK %
(ACCORDING TO THE FROVISIONS OF THE CRIMINAL CODE 231) . ’




